STEERING GEAR

P
GROUP PART NAME and DESCRIPTION Y] MODELS EE
1,100 - STEERING GEAR
Gear (incl, Column and Shaft)(Housing with Needle
Bﬂaringﬂ)--q..--.--ai-isii--iii--+i1f11-¢;--.-qq-qq-. Ellllllﬁ # 5h5 1
Gﬂ&l‘ (iﬂnl; cﬂlmmshm]iiiiiiiiiiiilfini.i ----- (X ] Elsalu' Shz Hshs 1
Bolt, 7/16"=20 x 4 3/4" Hx, Hdeesssss| Housings «| GM=187317| 5Lh2 chs |3
Flatwasher, 15/32" I,Ds x 15/16™ 0,D. | Drilled for |.
XL OO s v s st e elale eale vl | MGCLUL LLOZ A 201:71| sh2 ohs | 3
Iﬂﬂknut!’ 7}'15“-20 Hx......;...;..;.-. Bﬂlts ] GH"J-]hEﬂBﬂ 5’.].2 5115 3
14,102 - STEERING GEAR HOUSING
Housing (incl, Shaft Needle Bearings and Upper Bearing
GuP}II!-riiilllll'liti IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII -n 21]-”.*1? # 51].5 l
Housing (incl. Bearings and Upper Baaring CUP)assseasas 215811 | sh2 ## 545 |1
HEEdl& BEBJ"i'I'J.an------”----ﬁ IIIIII RN NN N [E NN NN NN LN ] EIM.LIE 51]‘.2 51[.5 2
Spﬂ.ﬂar, HEEd.lﬂ Bﬂﬂri.'ng. -------- SRR EEEEREAFTFEA LTI RRR R R AR 21.5'338 5].].2 1
seal, Hnusmglilil‘ill"ll‘l"l'li iiiiiiiiiiiiiiiii aasESeNR Elsalz 51‘2 ﬁ 51'.5 1
1,104 - STEERING GEAR HOUSING END COVER
ED‘?\B!‘ {incl- GI‘EE.SIB T‘u-b‘a)lllli11!!1!!!!'!‘1!'!!1!!l!lr!!llllll 2‘0]—193 51‘2 51].5 1
Bﬂ‘lt_‘. 5;16“-15 K gf“lé‘n I{x' H-dlllil‘ll‘.!l‘l‘l‘l‘ifl‘l‘ll‘!‘!lii EDE?SB g*z ms h
1,106 - STEERING COLUMN JACKET
NOTE: For Hydra-Matic Parts see Hydra-Matic Parts List
Jacket (incl, Baaring)(Prime)....ccescessscecsccsesssse 213262 # Shs |1
Weatherseal (Front)(thru Dash)e...eeseeeccecccacanss «es| 208661 # Shs (1
Weatherseal (Rear)(thru Dash)e...eecececccasscccncannas 208372 # oL4s |1
Fastﬁmr4+---.1'-'--ln.tt4al.li-tttitlliot--tiiaiitil--q 205%3 # 5.[].5 h
waathﬂraﬁa],.--'-'-"-i-'---'I'I-i-ial-ldii--l-ll-lnir-li-d--rl-t 21.551.3 5].[.2 ## 51.[.5 l
Plata, W’Eatlharaﬂalif---lii!l'lil-l-iiilliii'iiiiiliiiiii-i Elsam 5&2 # 51'.5 1
Screw, Noe 10-12 x 1 1/2" Ov, Hd. Cr. Rec, Taps...... GU=162487| 542 #&F chs | L
14,108 - STEERING COLUMN JACKET EEARING
NHOTE: For Hydra-Matic Parts see Hydra-Matic Parts List
Be-arj-rigijl--lltnll-lllinlnlllllillll-lllltlIiiiliiiiiiliiiilll!iiit 2()&3?3 f Sll.s 1
Spﬂ.ﬂﬂr.----.-p-.-1.-tt-d.---io-tt—aiionltf-trtvf-r--tr--tll 2033?1; # Shs 1
spri.ng.-.--ngnp--fffncnq.--.-nttl-liaoi-oitioo-t-tt--i--i 212??1]. ¥ 51].5 1
Baarj-ngjnll|.-'¢-fnllnii-!ii-lttiiii'iiiiiiiiliiilinl‘i. 2155].5 5!{2 ﬁ 51].5 1
GuP’ Bﬂ“iﬂgttit-rit|l|--|firi-rii---ii!--ii!I-IIliiiiu 215'516 Shz # 5h5 1
W&Ehﬁ]:; Baaring--;;;..--t.qaiatltotltil.tlliooll--otli-q 2—1551? SI.I.E # 5].].5 1
Snﬂ.p R.'Lug, Eﬂ&riﬁg.u“u--u---u IIIIIIIIIIII I AR E RN Y 215515 Ehz H 5“-5 1
Pin’ Eearjﬂg.llllilli!l"ltllfﬂ lllllll FasasEsann e El.t:ﬂw EhE ﬁ#sh; 1
1,110 - STEERING GEAR COLUMN AND WORM
Gﬂl‘ﬂm. andwm.m‘.ifl-ii --------- AR R R R T 2(}53?6 # Sll.s l
61




14 STEERING GEAR

1,112 - STEERING GEAR WORM THRUST BEARING CUP

Eup’ Upmr.il.'l‘ll..ii-li'liiI.ii'iiii..iiiii.lillll‘liil-

cuP, Iﬂer‘ll'ii‘..irllld.iiiiiiii-"Ili‘ii.iiii"iillll‘.

1,11l - STEERING CGEAR WORM THRUST EEARING ROLIER AND
CAGE

F.Dllﬂr Hﬂd ca,g’a.lr-l-“i--luui R TR E R EEEE R EE RS ETY
14,116 - STEERING GEAR SHAFT AND ROLLER
Shaft and Roller (with Needle Bearings)s...scsccsssaces

Eaal."l'll‘1"'1"11""1'."“""Illi..ii'lllliii.iilili‘
Eam" Adjuﬁting’ l’jzn-zﬂﬂﬂ UIL L B B A I N N NN NN )
hcknutj ”2“4D Hx. LE R EEEREELLEERERE EERENERNEEERENEENERENRENNEN]
hakplntﬂliliii.i'i' LE R B E R ELEEEENEERE LR RN R RN R NERENERENNENNN]
Thruﬂt“aShEr."f“'.'l'.“""‘“‘.“"'l'l'lﬂ-..'iﬂfﬂ'fi'iiil‘l‘iI.

14,118 - STEERING GEAR SHAFT COVER

c‘mr.‘ifiil!iiiiliii'l‘iili'iiiifiiitiiii -------- (XX

B‘Dlt, s.lflllllﬁﬂ'-'lE X 9;16" Hxl Hdl!-'iii-l-li------l--r-!-l-r-rrl
Pl‘l-lg. Gililn-ittﬁivv-t----------l---Q------l----t-rlrtttut
Gaﬁkat‘ti-ttivv--l---l-v-lf----

1,119 - STEERING GEAR FIEXIBLE COUPLING

F E'llIllllilllllllllllllill-.i-ioli--oi-—l-lo-—q  FE N EENEEFEENENENENEREY ]

Bﬂlt" 5{"3.5“-21;:;13;3" HJL. Hd.iiiii-- ---------- R
Imhlut’ Efm"-zh Hx'--tlttittti---------o---.----....p..
Insulator and Buﬂhingn--u--uuuu.--“u-"-u.“u
Bolt" Sflﬁn-zh x 1 3ﬂ‘" Hx. Hd""'l.-"""l""""..‘.l..
hchlut’ sflﬁn_zh Hx.‘." .... LB L B L B B N B B B L N N
Cable (incl, Terminals) Coupling Grounde...sssessesssss

14,120 - STEERING GEAR SUPFORT (AT INSTRUMENT BOARD)

Glamp Iﬂ‘er {Prim}iio-liiin-----i---il-1I-ri-i-n-i-i--r-i-i-i-i
BG]-:E_'[ 5’\"16"-18 x 1 1{’51" Hx.- Hd.iil!ii to

Lockwasher, 5/16" Exte ToOthsssssssss| SUpport |ee...
shim (ﬂru]mﬂ Jackat}'li-!i'll.l.lllii‘i.iiilll.‘ lllll LN )
Support Assembly (Steering Column t0 Dash)escceccceses .

Anti-Cquesk...vsassssersnsnssnss| TO % wluy e i e

Flatwasher, 3/8" SMye.scssau.4.4| Dash

L L BE R B B B B )

201188
201189

201187

21Lh19
211l
201198
201200
201199
202760

207761
202758
20120k
201203

215821
GM=106282
GM=l1);3320

215822
GM=123798
GM-41;3320

215919

213574
GM-122022

GM-138L85
213575
213376
201806

GM=12039L

. 5h2

P
PART E
GROUP PART NAME and DESCRIPTION gy} MODELS nE

14,110 - STEERING GEAR COLUMN AND WORM (CONT'D.)
ﬂﬂ'lm am-‘"nmiliiiiiiiiiii'."lllill-ili-f!ii"!iliiii- 215820 5112 ﬁ 51‘5 l
Shim_’ .EUE'.!ll#li'ii'ii#i-pd-'-illlil!il!#li'l'll.iliii'iil EG].].?O 51{2 5]].5 +*
Shj—m-’ .ms'!liii#iiillii#i‘l'---ilii.ﬁ-livvvr!iliiii-i-i ED:I.J.E]. 5]*2 Shs *
shim, -Glﬂ-lii#liilliiiil‘l‘l"lil‘li‘l#liiiii##i‘!iliii-iii 2@11?2 5112 5h5 *

sh2  5L5

545

sh2
ch2
ch2
ch2
sL2
5l2

sL5
sLs
545
SL5

sh2
sh2
542

FEEEEEE
A 1L
GRRGR R GRR

BEEEAIAR
2

3 L I
Wi
=

T T e e S TR
2
WL

-

el el el el

e

H OV M R

FEHRERBDROH

#As Required 62




STEERING GEAR

14

P
GROUP PART NAME and DESCRIPTION i MODELS EE
1,120 - STEERING GEAR SUFPORT (AT INSTRUMENT BOARD)
(CONT'D.)
Lﬂckﬂﬂ,ﬂhﬁr' 3!‘3" md...........-. tDJi-tttttltitt GH—lEU_'iﬂE # 51:5 h
Nut, 3/B"=16 HXeeessseveseseseses | DS locessisssssss|GU=120377 # 545 |
Euppnrt, Stﬂering Column to Side Fanel...ciscesccvivens 2135?? # 5115 1
Bﬂlt, Sflﬁ“-laxllfﬁﬂ HI. Hd'.--q'-yiiiibiii-'lnirti GH‘Q]-EEGEE # Shs 1
Iﬂﬂkﬂash&r, Sm" ht-i Tﬂﬂtht-.--ii-i-iiiil-itIllti-lll-i G“‘u&hﬂs # 5115 1
F]ﬂ“aﬁ'ohﬂ‘r, 5!16“ SMyssscssnssssssasnssnnssssnnnansnsn GH—120393 # 51‘5 1l
M, 5‘(’16“—]3 HXsssaesstsssssssssnsnsnsnnnnns aanaabng ﬁH—lE{JBTE # 5]45 1
Insulator, Ignition Switch (on Steering Column)e......e| 213806 # Shs |1
144122 - STEERING GEAR JACKET COVER
cﬂvﬂr, UPPEI' {Pri-m]r---t-.---....aa;ooi+|o¢|-¢¢'---'-i 2']3333 # 51!-5 1l
Gﬂ?ﬂr, Lower {Pri]].'ﬂ}.......... ----- AR AR R AR R 2135?3 # 5115 ]..
Screw, No, 10-12 x 3/8" Rd. Hd. Cr. Rec. Tap, (Upper
to Lower CQ'?BI‘}................--. -------- T I GH—]fllﬁ.l.ll: # 51i5 T
Screw, Washerhead (Lower Gover to Lower Bracket).....| 205680 # 5L5 |2
Screw, No, 8-15 x 3/8" Rd, Hd. cr, Rec, (Lower Cover
to UPFHI' Brﬂ.ﬂket}....p-....----.isiiiittutc-------l aQu-161628 # 5.'.].5 3
Fi]_lﬂr' CGVEP to Instrument Boards...issssssssssnsssnss 205335 # Shs 1
Bracket {"ith Etﬂﬁﬂ]...;..o...-- ----- T IR R R R I 2{:'9?52 # 51[5 1l
Clamp {hsﬂ. St-uﬁﬂ-]...........---p-i--si-i-iiiiitiiiiiii 20??35 # 5]45 1
Lnnkwaahar, No. 10 Ext. Tootheeesssasnsrsssasessssanse GU—H%T? # 51'-5 2
Hut, No, 1‘0-32 HXyssoosanoosunas shsssssssasNIRRR RS s ﬁuﬂmm f ﬁhs 2
Cﬂllar, Jﬂﬂka‘t to Cover Stlppart, Upmrl-l-iiiiiill-i ----- ™ EU‘EBﬂE # Shs 1.
Scraw, No, 10-2h x 7/8" Rde Hde Slececssscsssssssassa| GU=155128 # 55 |1
Iﬂﬂ‘]{ﬂﬂshﬂr’ H’D. 1{) Erb- TDOth---------------uu-au- GH-‘]-BBJJ-T? # 51‘5 l
Hut, Noe 10-2l HEesconoocacavescorsrncnnssssassan «eo.|GM=120361 # 545 |1
Support, Cover t0 COllare...sceesssssscsssossecssncssss 208387 # 5hs |1
Screw, Mo, 8-15 x 3/8" Rd, Hd., Or, Rec. Taps........s| G¥-161627 # 5h5 | 3
Cﬂm‘r, UPPET-q.h-.....q-q---oooioiatiq -------------- TEE 215523 51&2 #51[.5 1
Scrow, No. 10-2ly x 7/16" Ov, Hd, Cre Rece[ Upper to ||GM-156956| S5k2 ## 5L5 | 2
Lockeasher, No. 10 Ext. Tooth......... «es|Inr, Cover||GM-138479| 5L2 ## 5u5 |2
Emb].em’ Uppar Cmmr.........”.u -------- R R RN ) 21-5521{ Ehﬁ H 51{5 1
Ratainar, Emblom, ccsssnssnnnsssssssssssssnassannnnman e 215525 51[.2 ## %5 1
Scraw, No, 8-32 x 1/h" Rd, Hde Cre Recs TAPe..sess.so GM=164012| Sh2 ## SL5 | 2
EGFE!', Iﬂ'ﬂr.............q--- ------ FERAAFFRE R R 215526‘ 51].2 ﬁ 5115 1
Bolt, 5/16"-18 x 3/4" Ov. Hds Cre Rece.| ees| GM=157523| ShL2 ## SLS |1
Lockwasher, 5/16" Int. Exts Tooth....eef o o .ee| GH-178532| Sh2 ## SU5 |1
Nat, 5/167=18 HXeeocsaasesareannnenanss oo GM=220376| ShL2 ## SLS | 1
Bolt, 5/16"-18 x 5/8" Hx, Hde.......[ Lower |......|GM=120228]| 5h2 ## SLS5 |2
Lockmasher, 5/16" Exte TOOtN....eeee| COVAr |eu.e.o| GM=138485| 5k2 ## 5uS | 2
Fl&tﬂ&lﬂiﬁr, 5}16“ BDesrssnasssansees] O COMLl |easnse GM=-170393 51‘2 ## 5115 3
Mut, 5/16M<18 HXyy.eveseveneenssn-ss| Bracket |o.....[GU=120376| 52 ## 5h5 |1
Bolt, 5/167-18 x 5/8" Hx, Hd....[ Lower Cover |.....|GU-120228| Sh2 ## 5L5 |1
Bolt, 5/16"-18 x 1/2" Hx, Hd.....| to Lower |.....|Gi-12083L| 5h2 #F 545 |1
Locknasher, 5/16" Ext, Tooth.....| Instrument |.....[GM-138485| Sh2 ## 5L5 |2
Nub, 5/16"-18 BXcsssrsssssnsnnsas Board veees GH=120376| 5L2 ## 545 | 1
Bracket, Lower Cover t0 Comlasssesssriancnrsonscianaans 215827 5Lz ## 545 | 1

63

e SR

- R il
e e e e e i 5 o




14 STEERING GEAR

P
GROUP PART NAME and DESCRIPTION H::;Tm MODELS EE
1,122 - STEERING GEAR JACKET COVER (CONT'D.)
Bolt, 5/16m=18 x 1/2" HXy Hdesreeoonannnnnennaransesa|GM-12083 | SL2 ## 5LE |2
Imk“auhﬁr’ 5}16“ E'ﬂ.t'- J.ﬂ'ﬂ‘t‘h. EE Y EEE RN RN [EEEEET EH—].E-BLI.ES 51[2 H 5].[5 2
Fl&t‘l'!BShQr, m“ Smfillliiii#tiiiiiili (AR RN NN N NENY] ﬂ"—lEGBES Shz H Shs 2
Housing (incl, Tubing Extonsion)(Prime)s.:ieeeesssssces 215828 | sh2 ## 545 |1
Bolt, 5/16"-18 x 2" Hx, Hde........ «| Strainer to |..|GM-122065| 542 ## SLS |2
Lockwasher, 5/15" Int, Ext, Tooth...| Housing and |..|@M-170532| 5Lk2 ## SLS |6
Nut, 5/15%=18 HXeueeeun csssasssssnss| Lower Cover |..|GM-120376| Sh2 #F SL5 |6
Brackﬂt’ Houing tﬂ‘ n&ah-llii.lli.l.llll!ll-!'!-!-l-l-!lii'l‘ 21582? 5’42 #‘# 51L5 1.
"y" Bolt, Housing to Dash Bracket....eesesssvssnsncas .o 215830 Sh2 ## 545 |1
Iﬂclmaﬂhﬂr‘ 5;16“ md‘!I!iii.!il-!-l‘-i-l!!-l-l-!-!ll!-l-l-l-l-i-l-' GH—-I.E'DEJL 51[2 ## 5115 2
H'u.t, 5!16“-13 thl!?rii--d-ii'lit---i .......... 'R EE - Gu—uua?ﬁ‘ SI.IE ## ﬂ{; 2
Shiald, Dustffuuggngnn.r--r--tt&i-1;-1.--1:-------‘-----. 215331 5.'.[2 ## 5!35 1
Clamp Wire, Dust Shields..ssesrassens paaAss iy i el el 215832 | sh2 ## chs |1
1;,226 - STEERING WHEEL
Steering Wheel (Flastic)(Starlight Poarl)e....sesaseess 209786 # 545 |1
stﬂﬂring “hﬂEl (Pﬂrﬁiﬂn Gra}r]--tttti!--tqtfl-illtrmttii 215833 5-'42 #51[5 l
Steering Whoel (Blus Comet)...... AOEEE =L R ¥ e m e n e e e e 21583 | Bh2 # s | 1
Steering Wheel (Signal Green)..c..ceeeesses NOGOOeRaaEa S 215825 | g2 ## sk |1
S‘tasrir'& lﬁhﬂﬂl [GQPPEI' Dlus.b}Iitl!'llFJl'-lll'l'llrlIlliittlll!ltrr-lli EEBJ& 51;2##51;5 J..
stﬁﬂriﬁg ‘ﬂhEBl [Blﬂ‘;k}trftttittri|11t14-itt11|--1v¢11-r 21553? 51[2%51[5 1
l'i'l.ﬂ‘-, 5;&"‘13 Hx.-ffnananuootvr-riiil-1-44.;1111#.---. 251206 51].2 Shs l
11,200 - STEERING GEAR IEVER ARM (PITMAN)
Arm (with Ball Connection to Drag Link)(less Power
Etaerm}ﬂililillillll!i'il‘i‘liilliiill!lllllillilllll 2123% S,ha 5'45 1
Arm (with Power Steering)eccsessras OO e A GO 21477 sh2 shs | 1
Stop Bolt, 5/15"-13 x 1" Hx, Hd,... oo GH=122017| L2 ohs |1
J&m Hllt-, 5)’15“-15-!- L EE R EERREENERERENEN) “j.-tlh P'I'JHEI' L Gl!—l?hﬂ?h 51‘2 5}45 1
Nut, 1/27=20 HXe Sles-sasssrsasssss| Oteering |....|GH=102547| cl2 chs |1
Cotter Pin, 3/32" DiBescesevsrreras eeee| GM-20337L] 8k2  shs |1
Iﬂc}maﬂhﬂr, Tr{ﬂ“l'o'litiii 1355 P'D'HEI' YR ] 2':]121‘5 5.'.],2 S.I.l,S l
Hut, THE“-JLI Hxlit-tii'llli Stﬁﬁriﬂg [ EE RN N NERENNEN] 2:31217 Shz 5}.],5 1
Plate, Pitman Arm Stop, 2" x 2" x 3/32" 216185| sh2  s5h5 |1
Stop, Pitman Arm (on Frame).....eeveees S 216187| sh2  B4S |1
Bﬂl‘b’ 5!16“—‘21[ x TEE“ H'Iq Hd-a-r----- 'ith "L GH—lEﬂElj. 51{2 51‘5. l
Iockwasher, 5/16" Ext, Tooth.........| Power . ool GM-138485| 5L2 shs |1
HIJ.'L'-, 5;16"“21‘ Hxl."l-i-l'l'llt'll'lil'tili'l s‘tﬂﬁﬂrirg NN N Q}E'J.El?ll? 5].].2 51‘5 1
Bﬂlt-, Adjmtillgiiii-liiiili' lllll (RN ) LI B Glé-lzméﬂ %2 S-hs 1
Imhut, 3;8“-?11 Hx--lr-ilrllllll-il-il-ll LE RN N ] GM—lEh925 5h2 5}45 1
14,202 - STEERING DRAG LINK
Link (less Oiler)(with Ball Connection to Pitman Arm).. 212387| gh2 ghs | 1
]mt J-""E“"'ED I-Ix. El-ilIllllllllllllllll‘liiillllfiill"! Gu-lcgﬁh? 51‘2 Shs l
Gu‘t‘b&r Pin’ 3""32“ Diﬂ.. CRE BN B B I B NI O N B BRI LR RN B N N ] GH‘lﬂBBEu 51‘2 Shs 1
ﬂ CRE A NN N AR I R R L N RN T NN TN NN ] 201221 shz 51‘5 1
Bolt, 5!16“-%::11}1;“ Xy Blucivwrsnenvisdacasaissn 201222| sl2 shs | 1

6l

.




STEERING GEAR

P
GROUP PART NAME and DESCRIPTION (AR MODELS [k §
[
14,202 - STEERING DRAG LINK (CONT'D.)
Iﬂck‘ash&r,isflﬁ“ I{F.!‘iil-lll-llri4illt-iilill'iillriiirll-lil‘- G.u"lzm}a &2 51'5 1
Hllt!’. 5;lﬁﬂ-£h Hx' Ltll"fflIl‘lIl!iltiiliiiiiiti lllllll - Gu"‘lzl?l? ﬁg 5]45 l
U'ilﬂl" (Straight) lﬂ.l."-Ea Tap‘ﬂrqr-.--..-.-..-.-......... G’M-Illﬂsll? 5]42 51'5 2
14,204 - STEERING DRAG LINK STUD COVER
comrﬁ ''''' LB L L B ERE RS EEE SRS SRR mﬂl? Shz 51‘5 1
S‘hiﬂl& {Et"&&ring G‘Bﬂ-’ﬂ" E-n-d).-i--i----ri-i ------ LR T ] 2&1520 51'2 5h5 1
Cover (Steering Gear End)....cecvvaeaes. e 201519 | sh2 s4s |1
1,206 ~ STEERING DRAG LINK END AND SOCKET
Sooked: .. WM NS PDrag LAk T e v oottt e ..o| 202077| s42  sus |2
Bearing....... f ok 3l cies||iss With AR e oss] 201226| gh2 845 |2
Springt ... ol JEEEans. ... BRLL ;. . o |oc miais e TS .| 201225| 542 ous |2
Seat......- SOtib O vaee| Commaction”|.....ot e aeelen. . 201223 542 ohs |1
Bmprltvttltiili llllll -e t'u Pitlmn LU L LN EGlEzh 5.[].2 Shs 2
Pl.ugltltl'iiiitivt iiiiii -e m iiiiii L B LR R R L Eﬂgﬂ?ﬂ' 51'.2 shs 1.
Cotter Pin, 3/32" Dia..| B o0 oot o o .+|GM=103380| 542 545 |1
C’lm‘ii"Ii-.nllilllii-Iii'-ifiil‘lil‘ifliitittilfftliiiiiii 2&1221 5h2 5h5 1
B‘Dltr, 5;"1&“-211,1{11;11“ H-xi Hd-lll'ff'l'llil‘itt'tirii-‘t' 201222 ShE 51].5 1
Iﬂck‘ﬂshﬂr, Ef]ﬁﬂ HF."."'."".'.‘.'""..l‘."‘.".'!.. GM%SE shE 5115 l
Hut, 5;16“-2h Ika Ltl‘tIl‘il‘l‘lltiil‘tftihi!!iiititlIil"i E'E.lzlng 9‘2 Shs 1
ﬂilﬂ'r’ 1“1‘““28, Eﬁ Ry R R R R R F R R E e Gu—lngEﬂ 51‘2 S.hs 1
ﬂil&l' {Strﬂight} L&“-EB Tamrl‘ﬁtliiii-iii-it-t-‘-oi-i- Gu-llﬂil'r 51],2 51'.5 l
11,212 - STEERING IDLER IEVER '
Iﬂv&rflll‘lil‘ilI‘I-l‘-l-llI-Ii‘t!-Il‘ll‘l‘t!ttiti!iiiitll!lii!‘!‘i 2ﬂ?223 5.h2 Shs 1
Bolt, 1/2"-20 x 3 1/L4" Hx. Hd......................,.G]i-llE?jé, SStE %E 1
Imkiliitiiliiiitf'ii ----------------- CRCRC I O O B O (A RN E‘DTEE 2 1
mari-ng, UPNI‘I!lit-il'Ilf'i'lll'll!li!!ll!‘iﬁil!!t'!!llIII EQ?EES %2 51‘5 1
Baarm’ M'Erl_llil‘iill‘iiill'!t!1i'l'll!iililllli!llll'liilli 20?2% 51‘2 51‘5 1.
Oiler (Straight) 1/L"-28 Taper....veevessssasssanessses| GM=110347| 5L2 Shs | 1
14,216 - STEERING TIE ROD
Tie Rod (incl, Seals and Nuts)...... ve eerss] 201235| 842  BhE | 2
Tie Rod End (R.H,Thd.).......... sasens| lass 201236| 542 545 | 2
Tie Kod End (L HiThAs) sesesacrancea | R T N RN 201237| 542 545 | 2
Nubs' 1/2W-20 HEL 8Lee-srnensmnenos .| Steering |.....|GM-202647| 542 545 | L
cﬂ‘ttﬂr Pm, 3‘;‘32“ Dia"i“-."q"". LI N GH-]'-DSBBG shz ﬂLE t
GOVBI".--u--e-nn-n-up-u---n--4n- LR R ] Eﬂ].ElF 51[.2 51].5
Tiﬂ E’Ud’. Rightili‘Iiillliitilt!ittlitlii- [N | Em?a ﬁz shs 1
Tia ROd’ Lﬂft'iIiilliliiilitl‘lll‘l‘ifiiiil “ith (RN ] EMTP Shz 5}-‘-5 1
Tie Rod End (R.H.Thd.)(Part of 2LLT79),.| p.o.. |ess  201236) Sh2 545 |1
Nut, 1/2"-20 Hx. Sl,..[ Tie Rod End |... Steering |**' GM=102547| 542  5U5 | 2
Cotter Pin, 3/32" Dia.| to Steering |... ool GM=103380| S42 shs | 2
GQVBI'-.H--u-uucnnn mmﬂam AR "R | Enlzl? 51].2 5!‘.35 E

65




B e o o e oo

T T T —

e i

14 STEERING GEAR

P
GROUP PART MAME and DESCRIPTION NE:F;:R MODELS EE

14.21¢ - STEERD TIE ROD (CONT'D.)
Tie Rod Socket (Part of 2LUNT78)e....ef ] ala es'ss 21h1,80| sL2 shs |1
Paaring .. . ool e e s ddnsoocooaaan R 201226| Sh2 55 | L
Spriﬂg.-. (] EEEE R I EE R RN NN NN ] - 2&1.225 51{-2 51[5 2
BT . et w e o i e o a's e e el e «es| with e 20122l | sh2 ghs | 2
Plugrn.-:-p -------- LR N NR NN A R Pﬂ'ﬂl‘ TEXTRRN] Ell.lhﬁl 5112 51‘5- 2
Cotter Pin, 1/B" Dilleeceesacesess eess| Steering |......|GM=103388| 542  5L5 | 2
cuwr.itIl-l‘!l'li--lln-lrllll"liil'l'l'llillrl-li [ EEXRE! 201519 gﬁz 5}.‘.5 2
o P oy A S Onaoaa00600 . 201520| 542 5u5 | 2
Adjuatingl.ink ....... A0 ACEE008 0000 of L P 208393| sk2 545 | 2
c s assadaR s PenEtaRTaRNAREE RS I R RN N RN Y 201221. 51‘2 51].5 h

En].t., ,;’15"-21; 30 b 10 T T beooooonoior oo T 201222| 542 shs | L

Lockwasher, §/16™ Hyu...cecsavescassassnsanessnsnssss GM=220638| SU2  5L5 | L

Hut, 5,."':!.5“-2].1 Iixlrlrll-l-IilI-liIi-i--itiiiiil‘ii!illl#tlﬂili GH“:!-E]-Q]-? Ehg 5115 h
Oiler (Straight) 1/LM-28 Tapere..cesscccccascaannseaaas GU=210347| 542 shs | L
Repair Eit (less Powsr Steering)e....eee..  atalale A Tla s aa 205783| Bh2 shs | 2

Consists of:

1 - 201236 Tie Red End {R.F.Thd,}

1 - 201237 Tie Rod End {L.H.Thd.)

2 - GM-10337h4 Cotter Fin

2 - 201222 Bolt

2 - GM-120638 Lockwasher

2 = GM=121917 MNut
14,300 - POWER STEERING FUMP UNIT
PIJ-'E'IPUn'].t- {iﬂﬂl- PIJ.EIP-Bnd Rﬂsami‘r}.y---1-.-.1.-144#4-1-.1 215225 51].2 51‘5 l
Bracket, Pump Unit Mountinges.eesescescccsessnssscnnnns 21lhL82| sl2 chs | 1

Bolt, 3/8"=2L x 1 1/2" Hx, Hduesvvevesonnarnasanerasns GM-22067T| B2  ShS | 2

Lockwasher, 3/B" Ext. Toothesissessossccass censeneese GM-138L489| BL2 shs | 2

Flatwasher, 3/8™ SMesciesnssrasscaasccanscceassnsesss GU=22039L] 542 s |1

Nut, 3/8%-2h HXeueeesuersonssossasosarnsrnassaasansses] GM=121932| 842  ShS | 2

Bolt, 3/8"16 X 2 1/4™ HXo Hieuevereseonanonseonesnno GH=122188| 842 B4 |1

Bolt, 3/8"-16 x 1 1/8" Hx, Hdeevevanvaeersnasnvsaaaed GH-222138| Sh2  SLS | 2

Iﬂcmaﬁhﬂr’ 3;‘8“ !Ed-v---'41-1ll‘in-too4o4|ro4¢¢¢--t| GH‘-].EG3EE 51[2 5!.{5 2
11,205 - POWER STEERING FUMP
Pump-ldri-iqﬁ-ii-'#-i-liiiliti """"" AR NN RN 215596 5h2 5}45 1
Body and BushingSe...eeeciosscesnessns 21hl32| 8k2 845 | 1

Bolt with I/, Body to Gﬂ':rer, ...... S COGOOONOL OO0 214),33| Bhe sks | 5
Sﬂal {“GH E:I.ng) Eﬂdy tlﬂGn?&rq-.---tl'i'.illil!tlliil't 215[:51 Ehz 5"—‘5 1
Gasket, Body £0 COTETes.eenssanans Attt SERRIPR R SRS ISR a1 T T ERCT I SRR AT B
Cover (incl. Bushings and Dowels)....... e eveeed  22hhly2| Bh2  SLS | 1
PiPB, Pl.mp Inlﬂt S‘ba.l'ld {tl'a Rﬂﬁﬁﬂoir}u X R LR - 211'-1135 5112 Sll5 1
Seal {“ﬂ“ Rj:.lg} Stand PiP‘E to Reservolressssssssssnnnnn 211'-11-55' Shz 5145 2
11,310 = POWER STEERING PUMP SHAFT AND ROTORS
Shafte.eees TN o Yt e e alelo e o s s T o ain sl nls 2141,36| Sl2 ghs | 1
Bﬂﬂring, Shaft..,..,..........-pnqg -------- "X EEEEREE ?lthT 51].2 5}.].5 l

66




STEERING GEAR

P
FART E
GROUP PART NAME and DESCRIPTION NUMBER MODELS IIE
14,310 - FOWER STEERING PUMP SHAFT AND ROTORS (CONT'D.)
sn.ap Rin,g’ Baaring..'.l.Ii'i---l-lliii--drrnnlrtt-i-'i'-i. E}J.l.hja 51].2 51[5 1
Dil Eaal, Shalfiareesssnenrcsasaas Srmsassenrran senssnsny 21}-&-'439 5’42 5’-‘.5 1
RDtDrE.-----1‘-.-.--.'---!.1-1- --------------------- rarag 211!«!-]-'4‘] 5h2 5115 1
Drive Piﬂ, Inner RotoOCececesccernerrrrrsscsrnrevsnnnn Elhhhl 51‘2 51‘5 1
1,315 - POWER STFERING PUMP RELIEF AND FLON CONTROL
VALVE UNIT
Fal‘ﬁfﬂ Uﬂit&-, --------- R Y R N Y E]llui* 3 5‘42 5]45 1
Spring, Relief Valve (Reservoir with Filler Cap and
G&ﬂgﬂ}.a..a-...-.-...--. -------- BasrEmEAEsasaasEEE LN 21559? Sl-lz Shs l
Tock Ring, Reliaf Valve,..seeccaassasecanss 2uhs| sh2  shs |1
pr‘ing’ Flﬂ" Con‘l‘-!ﬂl ValV8eocreacnsnnrtronnsnnsasannans 21.!-]1—11;6 Shz 51‘5 1
Rastrictor, FLoWw Controle.ccesncssanscsesanansaacansaas 5 214L7| 52 ShS |1
14,320 - POWER STEERING PUMP RESERVOIR
Reservoir....... srsssrsssaannann ess| Roservoir [.ecees. 215598 511.2 5,15 1
Plate, Reservoir Reinforcing....... with ot 215899| 5Lz chs |1
Boltewithe /W, sdsicciac raleanse sese| Filler 21453 | sL2 ghe | 2
Saal (“Gn Ri%)",li." iiiiiii - & Cap and LIC L L ] Emh-Eh 5&2 %5 E
Stud, Reservoir Mounting........... Gauge 215900| Sh2 545 |1
14,325 - POWER STEERING PUMP RESERVOIR FILTER ELEMENT
Element, Filter......c.ces.| Rosorvoir with |.......... 215901| sh2 545 |1
cw&r, Rﬂliﬁf valmtl-iiiilﬂl Fmﬂr cap AsdaEs R anE 2159:'2 51].2 51].5 l
spring’ Elﬂmn‘t.-,;;-p--q-. &nd GBIJEE EE R R RN 2159{]3 51'.2 51{5 1
14,330 - PONER STEERING PUMP RESERVOIR COVER
Cover..c... T L) wanasannan] . T Jassnnucaans 2159‘0}.]. 51]2 51[5 1
Sﬂm ----- EREEFREENREERIE RN L REHGWUir sEEe e L B ?15?'25 5«'—[2 Shs 1
Gaﬂkﬂt,sﬂm...g-.-----siiaii 'itrh R X 21,5?% ShE 5&5 1,
waShEr.......,;-...-..---1:-1-- Fillﬂr T LT 215?:]? 51..2 5]45 l
Spﬂﬂdﬂutl-tqlot---q-m-rr-rd-ddd'l GBP and |ececcansen - 2159':’5 ﬂlﬂ 51[5 1
Gaﬁkﬂ't, 'GGVEI‘-..r-“-t ------ - . GEUE’E LR LR 2159':'9 5]42 51"5 1
Filler Cap and Gaug@....... . ale I - e DO o 215910| 5h2 g5 | 1
14,335 - PONER STEERING PUMP PULLEYS
Pul,lﬂ? Pump‘...-.......qq.44-4---'-1:-.-.1-.&--.-.4i-! IIIIIIIIIII * Elhhﬁh 51‘2 5&5 1
EEY.{....;;... ----------- R R R R L R E R R 211]1]-65 5“-2 5'-'-5 1
F]ﬂtﬂasher............--qq----tt-itl-ii-lvlvl-ln-v-l-t IIIII 4 2]1'-&66 51;2 515'5 l
Bﬂlt.’ 5;16“—15 x 1n Hx. |-t B e e e T XX RS EEEEEEE 'GH"‘IEE'D]-T 515‘2 51]-5 1
Iﬂckﬂaﬁhﬂr’ 5}" n Extr. Tﬂﬂth..---i--a--i----tirtllito GE-].SB[}BS 51[2 51].5 L}
Pullﬂ'y, Idler (ﬂn Water Pﬂmp){g.éﬁh Dia'l}liirl‘liii!lllll EDT!JB{) # 5-1[»5 1
Pullﬂ?, Idlﬂr {ﬂn Watar' Pump}{é.?ﬂ? Dia.}----r-rtlltooi 215911 51[.2 ## 51].5 l
Epaﬂﬂf...q.‘;-...... ..... "R R T to EEXEEEE. EMB-'-I 51].2 Sh_; 1
Eﬁlt-, 5}"16“-15 x1 1}"'1[" Hx, Hdesevooo | Water |...... GM=122027 51|-2 51{5 h
Iﬂﬂl‘[’ﬂﬁharl 5;16" Ext. Toothessrasssa MP IEXEERE) G'H-ljﬂhﬂs Shz 51].5 h
T

6




14 STEERING GEAR

Conaiats of:

1l - Wiping Ring

1 - Hetainer, Seal
1l - "T" Seal

li = Washer

1 = "D" Ring

P
PART E
GROUP PART NAME and DESCRIPTION NUREE MODELS RE
1,335 - PONER STEERING PUMP PULIEYS (CONT'D.)
Pulley, Pump Drive (on Crankshaft}{S5.40L" Dige)as-essea 214,85 # ohs | 1
Pulley, Pump Driva (on Crankshaft)(6.55L Dide)e.csesens 215912] sh2 ## 5hs | 1
Bolt, 7/16"-20 x 3/4" Ixe Hdeesass to aess| GE=100037| BL2 shs | 2
Lockwasher, 7/16™ Madessssssssssee| Crankshaft |.....|GH-220383| sh2 s45 | 2
NOTE: Pump Drive Pulley with Supercharger see Group
1,330,
14340 - POWER STEERING PUMP DRIVE BELT
Elt {hh" Iﬂr}g)ilqn!'liii iiiiiiiiiiiiiiiiii LA L L B N N | EME& ﬁ 5]‘5 1
&lt [h6 1!2" Ilurg}itfl‘-'-"'l"llill'lillll‘llll‘ll‘ll‘tllll‘lli-‘ll'll-lliii 215913 Shz ##51‘5 l
14345 - FOWER STEERING PUMP TO FOWER LINE HOSE
Hosg, 01l Fressul'®ecsesscsscsncasccscsncane ST e el e 214487 sh2 shes | 1
Connector, Pump to Oil Pressure HoS@e..... SO CEOO0E e 218 | sL2 shs |1
Seal (™0" Ring) Connector t0 Pumpe..ssssscccsccsvsass 2uhhe| sh2 sk |1
Connector, Power Link to Oil Pressure HoS€ss..e.e.s...s|G¥~125859| BL2  5L5 |1
HGEE’ ﬂil REturn-iil‘i.-i-l‘l‘.‘ll‘l'll‘ll"lll‘r'fl‘!iiil‘iid!i!iilll Eli.].ha; 51[2 51‘5 l
cﬂmﬂﬂt@r, Plh'nptﬂ Dil Hﬂt‘m Hn‘ﬁallilliiliii--i--.---' ElhllSD 5]42 51‘5 1
Gasket, Connector to PUmPe...vevecssrscsvananns ceisee 21451 Sh2 chs |1
Connactor, FPower Link to Oil Return Hosce.ievevnsnsnes of GM-412323| 5L42 chs |1
~| 144350 - POWER STEERING POFER LINK ~
Pﬁ"er Lin]c'tlli'l‘..lll.iidiiiitldtiiiiitiii lllllllllll -e 21566? 5h2 Shs 1
Iﬂ&ﬂ]ﬂtﬂr ---------- [ EEE EEE NN NN (R R Y] IE RN ENENY N 2111.1.1.92 5!42 51'-5 2
Retainer, Imner..... e 5 Y aar 21),93| sh2 Shs5 | 2
R'Eltﬂ-inﬂl', Glltar-.u---- --------- (] FI'EIH'E [ E R RN ?11:1:9'.1 SI-I.E 51!-5 2
Hu-t, HE“"‘ED th Thi sliqo IIIIII -n Bl'acim't I E YN GH-125366 5152 51‘5 1
Cotter Pin, 3/32" Diceccssesraoass : sesseeeeas GM=10337L| B2 545 |1
1,355 - POWER STEERING POWER LINK PISTON AND ROD
Piston and Rod (with Guide) (215669 Link)eee-vevscscssvse 215670| sh2 s |1
144360 - POWER LINK PISTON ROD GUIDE
NOTE: Guide not serviced separataly, part of Piston
Rod,
Retainer, Rod Guide "T" Seal (215669 Link)e..sssesenss . 215671 su2 shs | 1
Rod Guide and Plug Seals Kit (215669 Lirk)eeeee.ese.. .ud 215672 sh2 BLs | 1

68




STEERING GEAR

14

P
PART E
GROUP PART NAME and DESCRIPTION Y MODELS IE
14,365 - POVER LINK PISTON ROD PLUG
P].ug-.....||..p..q.-.q..‘.ii‘i-p--------l-i-tiiiliii#iiiil“ 21501]1 5![2 511,5 1
14,370 - POWER LINK PITMAN ARM S TUD AND WASHER EIT
St!u.d. ﬂndﬂ'&ahﬁr Kitii-l-i! ------ LR RE R R R R R R O L] 2356?3 S.I.IE 51‘5 1
Consists of:
1 - Stud (inecl, Washer and Oiler)
2 = Cushion
2 - Washer, Inner
2 = Washer, Outer
2 = Shos
1l - Nut and Washer
1 - Retaining Ring
11,375 - POWER STEERING POWER LINK TO FRAME BRACKET
Bracl{et.--.-l....-..1..4-!111---l-f-itit!lﬂlﬂi!il!lilllfi“"ii 211.'.1195 51[2 51[5 l
Bolt, 3/8"=2); x 1" Hxs Hdeos.cossnaronnns GOOH0000 . o| GM=1206L47 | 542 545 | L
wﬂshﬁr.,;,...;;.;;.....a -------- T YRR R R SRR 2123&9 5112 51‘5 h
Iﬂcmﬂt‘ 3;&“-—-2}4 HYeesrnovimismisnssasanusnnnranannnnids szﬁzs 51‘2 51].5 ll,

NOTES

69




	kwpm820061.jpg
	kwpm820062.jpg
	kwpm820063.jpg
	kwpm820064.jpg
	kwpm820065.jpg
	kwpm820066.jpg
	kwpm820067.jpg
	kwpm820068.jpg
	kwpm820069.jpg

